FleetPride 2019 National Parts Catalog

19

ROLL DOORS

ROLL DOORS —WHITING

ITEM

PN

DESCRIPTION

ITEM

PN

DESCRIPTION

Top Panel (plain) Plastic-Tongue and Grove Joint (specify length and width) Top Panel Plastic-Tongue and Grove (w/ top Seal and Closure Brackets (specify length and width) Intermediate Panel (plain) Plastic-Tongue and Grove Joint (specify length and width) Bottom Panel (plain) Plastic-Tongue and Groove (specify length and width) Bottom Panel w/ Steel U-Channel (specify length and width) Bottom Door Panel w/ Bottom Seal only (specify length and width) Bottom Door Panel complete less #77 Lock (specify length and width) Bottom Door Panel complete w/ 77 Lock (specify length and width) 2” Horizontal Track (CS) (8” Radius) (specify length) 2” Horizontal Track (RS) (8” Radius) (specify length) Vertical Track (straight) (specify length) Vertical Track and Mounting Angles (CS) (specify length and size of each) Vertical Track and Mounting Angles (RS) (specify length and size of each) Mounting Angle (specify length and size)* Bottom U Channel Retainer (steel) Bottom U Channel Retainer (Aluminum) (specify length, balancer and lock type) Bottom U Channel Retainer (Aluminum) (specify length, balancer and lock type) Bottom Seal (use with 1801 channel) (specify length) Bottom Seal (use with 8280-2) (specify length) Pull Down Strap (specify door height) Side Seal (specify length)

27

1209ASM Roller Hinge Complete w/ Cover and Nut

1

340

28

1208

Roller Hinge Cover Clamp

1

341

29

1207

Roller Hinge

30

15

Center Hinge

2

342

31

10-1002-11 Rivet 1/4” × 1-1/8” — 1/2 HD

3

343

32

6

Spacer Washer

33

3228

2” Nylon Roller

3

345-2

33

2996

2” Steel Roller

3

345-3

34

6943

Top Closure Slide

3

346-2

35

1264

Top Closure Base w/ Nuts and Bolts

36

6944

Top Closure Assembly Complete

3

348

37

4032

Top Seal

4

11-2

38

2376

Balancer (specify shaft length and spring size)

39

2524

Balancer Bracket (RS)

5

11-3

40

2523

Balancer Bracket (CS)

6

1031

41

2525

Balancer Bracket (center)

7

2275-1

42

2526

Balancer Bracket clamp

7

2275-2

43

10-1063-1 Self Locking Nut 5/16” — 18

44

2528

Balancer Shaft (specify length)

8 9

XX

5423 18-3

45

2547

Cable Drum and Bearing Assembly (RS)

10

Cable Drum and Bearing Assembly (CS)

46

2548

47

2518COM Winding Cone

11

1801

48

2471

Spring Spacer

11

8280-2

RS Torsion Spring (LH wound) (specify wire size and length) CS Torsion Spring (RH wound) (specify wire size and length)

49

2704

12

1676

50

2705

12 13 15 16 17 19 19 20 21 22 23 24 25 26

5735 9723 1715 3034

51

2522

Thrust Washer

52

10-1009-8 Cotter Pin 3/16” × 1-1/2”

Grab Handle

53

10-1033-2 Self Locking Nut 5/16” — 18

Decal

54

83

2” Track Stop Bumper

77

Lock Assembly — No Keeper

55

10-1010-3 Bolt 1/4” — 20 × 2-1/2”

10-1002-9 Rivet 1/4” × 15/16” — 1/2 HD

1/8” Stainless Steel Door Cable w/ 5/16” Eye (specify door height)

10-1002-49 Rivet 1/4” × 9/32” — 1/2” HD Stainless Steel

56

*

2804 7515 70-13 1021 1370

Latch Plate

57

2699

Set Screw 3/8” – 16 × 5/8”

Handle Keeper

Cable Anchor 1-1/4” U-Bolt Bottom Roller Shaft Cover

58

10-1006-1 Washer 1/4” × 3/4”

59

2370

Bolt 5/16” × 5/8”

Bottom Roller Bracket Stud Plate

60

5726

Wear Plate For Doors w/ Bottom Seal

10-1022-1 Kep Nut 1/4” — 20

61

1371

Complete Bottom Bracket w/ Cover

10-1002-3 Rivet 1/4” × 1-3/4” HD Cadium Plated Steel

* Part Numbers vary by height.

762

Made with FlippingBook Annual report